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Report No. : FG402501J

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aifen: 4068

Scale/Div 10.0 48

Stop 1,780 GHz

N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Aifen: 4068

L Ref Lvi Ofset &
ScaioiDiv 10008 Ref Value 3

Stop 1,780 GHz

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Aiten. 4068

ScaleiOv 10.0 &8

Stop 1.790 GHz

N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Afen 4068 Trig: Frea Run
o

Stop 1.790 GHz
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N66(45M)_DFT-s- N66(45M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Alten 40 &8 Adten: 40 8

Scale/Div 10.0 48 ScaleiOv 10.0 B

Stop 1.720 GHz

Tra

Amplitg

N66(45M)_DFT-s- N66(45M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aifen: 4068 Afen 4068 Trig: Frea Run
o

L Ref Lvi Ofset &
ScaisiDiv 100 08 Ref Value 3

Stop 1.720 GHz Stop 1.720 GHz
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N66(45M)_DFT-s- N66(45M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Aifen: 4068 Aiten. 40 68

Scale/Div 10.0 48 ScaleiOv 10.0 B

Stop 1.790 GHz

Tra

Amplitg

N66(45M)_DFT-s- N66(45M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Aifen: 4068 Afen 4068 Trig: Frea Run
o

L Ref Lvi Ofset &
ScaioiDiv 10008 Ref Value 3

Stop 1.790 GHz
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samranis. FCC RF Test Report Report No. : FG402501J

Software Version: 23.06.1602

FR1 N66 ANT5 (Other PA2)

LTE Band: 2 ANT4, LTE BW: 10M, LTE ARFCN: Mid

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 12 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 16.4 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 19.5 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 13.9 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 14.2 PASS -20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 19.3 PASS -10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 12.1 PASS 0°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.8 PASS 10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 19.5 PASS 20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 14.4 PASS 30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 15.6 PASS 40°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 11.3 PASS 50°C
QPSK

Sporton International Inc. (Kunshan) Page Number : A7-1 of 27
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ee FCC RF Test Report

sposTON LaS. Report No. : FG402501J
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
66 15 20 349000 1745.0 OFDM PI/2 100@0 4.2 13 PASS
BPSK
DFT-s-
66 15 20 349000 1745.0 OFDM 100@0 5.36 13 PASS
QPSK

B2_N66(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

B2_N66(20M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG402501J

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 C%gg?"" 25@0 4.4922 5.107
66 15 5 349000 1745.0 Cfé%i?ﬂ“" 25@0 4.4722 5.066
66 15 5 349000 1745.0 C&%’Z?WM 25@0 4.4828 5.093
66 15 5 349000 1745.0 %‘;’éOQFE,\'X' 25@0 4.4742 5.055
66 15 10 349000 1745.0 CPQ'S;'ZM 52@0 9.2762 9.973
66 15 10 349000 1745.0 Cfé%i?ﬂ"" 52@0 9.2721 9.994
66 15 10 349000 1745.0 C&%’Z?MM 52@0 9.2651 9.916
66 15 10 349000 1745.0 %Eéogm" 52@0 9.3136 10.02
66 15 15 349000 1745.0 CPQ'S;'ZM 79@0 14.105 14.95
66 15 15 349000 1745.0 Cfé%i?ﬂ"" 79@0 14.118 14.96
66 15 15 349000 1745.0 C&%’Z?\AM 79@0 14.124 14.84
66 15 15 349000 1745.0 %Eéogm" 79@0 14.123 14.81
66 15 20 349000 1745.0 CFSSEEM 106@0 18.952 19.95
66 15 20 349000 1745.0 Cfé%'m\" 106@0 19.011 19.98
66 15 20 349000 1745.0 C&%’Z?WM 106@0 18.93 19.91
66 15 20 349000 1745.0 %Eéogm" 106@0 18.992 19.87
66 15 25 349000 1745.0 CFSSEEM 133@0 23.81 24.77
66 15 25 349000 1745.0 Cfé%'m\" 133@0 23.819 24.68
66 15 25 349000 1745.0 C;%'Z?MM 133@0 23.799 24.79
66 15 25 349000 1745.0 %Eéogm" 133@0 23.787 24.83
66 15 30 349000 1745.0 CFSSEEM 160@0 28.638 20.73
66 15 30 349000 1745.0 Cfé%i?/l"" 160@0 28.58 29.62
Sporton International Inc. (Kunshan) Page Number : A7-3 of 27
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samranis. FCC RF Test Report Report No. : FG402501J

66 15 30 349000 1745.0 C&%’Z?WM 160@0 28.57 29.68

66 15 30 349000 1745.0 %';éo&'?,\'h" 160@0 28.623 29.98

66 15 35 349000 1745.0 CF(’?‘S;EM 188@0 33.584 34.8

66 15 35 349000 1745.0 Cfé%';?w"" 188@0 33.678 34.84

66 15 35 349000 1745.0 C&%’Z?WM 188@0 33.568 34.76

66 15 35 349000 1745.0 %';éo&'?,\'h" 188@0 33.589 34,71

66 15 40 349000 1745.0 CF(SSQ?M 216@0 38.482 30.88

66 15 40 349000 1745.0 Cfé%';?ﬂ'\" 216@0 38.516 39.88

66 15 40 349000 1745.0 C&%’Z?AM 216@0 38.58 39.9

66 15 40 349000 1745.0 (;EéOQFIADM 216@0 38.611 39.92
Sporton International Inc. (Kunshan) Page Number : A7-4 of 27
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samranis. FCC RF Test Report Report No. : FG402501J

B2_N66(5M)_CP- B2_N66(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 1745000 GHz Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

B2_N66(5M)_CP-OFDM_64 B2_N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 1745000 GHz Video BW 150,00 kHz" Span 10MHz (Center 1.745000 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) #Res BW 51.000 kHz Sweep 480 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (Kunshan) Page Number : A7-5 of 27
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samranis. FCC RF Test Report Report No. : FG402501J

B2_N66(10M)_CP- B2_N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

B2_N66(10M)_CP-OFDM_64 B2_N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 174500 Gz Video BW 300,00 kHz" Span 20 M, 0 SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A7-6 of 27
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samranis. FCC RF Test Report Report No. : FG402501J

B2_N66(15M)_CP- B2_N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz ideo BW 470,00 kHz" Span 30 MHz, 0 SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) R 0 Sweep 167 ms (1001 pis)

Total Paver

B2_N66(15M)_CP-OFDM_64 B2_N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG402501J

B2_N66(20M)_CP- B2_N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

B2_N66(20M)_CP-OFDM_64 B2_N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 174500 GHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number . A7-8 of 27
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samranis. FCC RF Test Report Report No. : FG402501J

B2_N66(25M)_CP- B2_N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

B2_N66(25M)_CP-OFDM_64 B2_N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A7-9 of 27
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samranis. FCC RF Test Report Report No. : FG402501J

B2_N66(30M)_CP- B2_N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

B2_N66(30M)_CP-OFDM_64 B2_N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 174500 Gz ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A7-10 of 27
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samranis. FCC RF Test Report Report No. : FG402501J

B2_N66(35M)_CP- B2_N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz #¥ideo BW 1.1000 MHz" Span TOMH, 0 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

B2_N66(35M)_CP-OFDM_64 B2_N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408
O 00/100 - Ci

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) Res B\ Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A7-11 of 27
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samranis. FCC RF Test Report Report No. : FG402501J

B2_N66(40M)_CP- B2_N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

B2_N66(40M)_CP-OFDM_64 B2_N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 174500 Gz #Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A7-12 of 27
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samranis. FCC RF Test Report

Report No. :

FG402501J

Conducted Spurious Emissions

NR

SCS
Band (kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

66

15

342500

1712.5

DFT-s-
OFDM 1@0
BPSK

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

342500

1712.5

OFDM 1@0

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : 2AFZZPN30G
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FG402501J

66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402501J

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Halten 408 Poner [RMS)

/100

Stop 17.600 GH|
p3 0001 pts)

Funclion
dBm

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Functian Width Function Vaiue

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hlten: 40 8 = Power (RMS)
100100

Rin

Ref Lyl Offset 8,00 dB
Ref Level 30.00 dBm

Start 30 Wiz Stop 17.800 GHz|

{40001 ps)|

Function Function Widih

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT Inout ¥ = Power (RS
T

Tg: Free Run

Video BW 3.0 MHZ'

Stop 17.800 GHz,
{40001 ps)|

Function Function Width Function Value

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402501J

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Halten 408 Poner [RMS)

/100

Ref Ly 80008
Ref Level 30,00 dBm

Stop 17.600 GH|
p3 0001 pts)

Funclion
dBm
i

B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Functian Width Function Vaiue

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

#hlten: 40 8 = Power (RMS)

100100
Rin

Ref Lyl Offset 8,00 dB
Ref Level 30.00 dBm

Start 30 Wiz Stop 17.800 GHz|

{40001 ps)|

Function Function Widih

B2_N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1

[Swept A
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 100@0 see graph PASS

66 15 20 344000 1720.0 OFDM 100@0 see graph PASS

66 15 20 354000 1770.0 OFDM 1@105 see graph PASS

66 15 20 354000 1770.0 OFDM 1@105 see graph PASS

66 15 20 354000 1770.0 OFDM 100@0 see graph PASS

66 15 20 354000 1770.0 OFDM 100@0 see graph PASS

66 15 40 346000 1730.0 OFDM 1@0 see graph PASS

66 15 40 346000 1730.0 OFDM 1@0 see graph PASS

66 15 40 346000 1730.0 OFDM 216@0 see graph PASS

66 15 40 346000 1730.0 OFDM 216@0 see graph PASS
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DFT-s-

66 15 40 352000 1760.0 OFDM 1@215 see graph PASS
BPSK
DFT-s-

66 15 40 352000 1760.0 OFDM 1@215 see graph PASS
QPSK
DFT-s-

66 15 40 352000 1760.0 OFDM 216@0 see graph PASS
BPSK
DFT-s-

66 15 40 352000 1760.0 OFDM 216@0 see graph PASS
QPSK
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B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum,
Spurious
Alten 408 Conter Fre KEYSIGHT it
« ) RT i Ill'l.\, D
o

Aiten. 4068

Scale/Div 10.0 48

ScaleiOv 10.0 B

Stop 1.720 GHz

Tra

Amplit

B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aifen: 4068

Aen 4008 i Fres Fan
]
A Range

Ref Ll Offset &
Scale/Div 10.0 48 Ref Valu 3

Stop 1.720 GHz

Stop 1.720 GHz

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G

. A7-22 of 27



samranis. FCC RF Test Report

Report No. : FG402501J

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aifen: 4068

Scale/Div 10.0 48

Stop 1,780 GHz

B2_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Aifen: 4068

L Ref Lvi Ofset &
ScaioiDiv 10008 Ref Value 3

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Aiten. 4068

ScaleiOv 10.0 B

B2_N66(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 4068

Stop 1.790 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G

Page Number : A7-23 of 27



samranis. FCC RF Test Report Report No. : FG402501J
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B2_N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Scale/Div 10.0 48

Stop 1.720 GHz

B2_N66(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aifen: 4068

L Ref Lvi Ofset &
ScaisiDiv 100 08 Ref Value 3

Stop 1.720 GHz

B2_N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
Specinum
Spurious

Aiten. 4068

ScaleiOv 10.0 B

Stop 1.720 GHz

Tra

B2_N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 4068

Stop 1.720 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G

Page Number : A7-26 of 27



samranis. FCC RF Test Report Report No. : FG402501J

B2_N66(40M)_DFT-s-

B2_N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Atsn 4068 Trg: Frae Run or Frag: 2 Aiten 40 Trig: Frea Fun
] oid. 100/100
e

I Range € Ref Lyl Offset 8,00 4B

Scale/Div 10.0 48 Ref Vall

ScaleiOv 10.0 B

Start 1.770

Stop 1.790 GHz|
AMRageTtle v

B2_N66(40M)_DFT-s-

B2_N66(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
]

A Range ¢
ScalelDiv 10.0 08

Start 1.7 Stop 1,780 GHz

AMRageTtle v

Sporton International Inc. (Kunshan) Page Number : A7-27 of 27
TEL : +86-512-57900158

FCC ID : 2AFZZPN30G



s=aranas. FCC RF Test Report Report No. : FG402501J

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 23~25°C

Test Engineer : Smile Wang : =
Relative Humidity : 41~42%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

n25 SA / NR 40MHz / QPSK(ANTS5)

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3735 -58.46 -13 -45.46 -68.57 2.64 14.90 H
5595 -57.87 -13 -44.87 -67.58 2.94 14.80 H
Middle 7455 -53.04 -13 -40.04 -60.66 3.39 13.16 H
3735 -58.29 -13 -45.29 -68.40 2.64 14.90 \%
5595 -57.84 -13 -44.84 -67.55 2.94 14.80 \Y;
7455 -54.16 -13 -41.16 -61.78 3.39 13.16 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n26 SA /NR 20MHz / QPSK(ANTO)
Frequency ERP Limit O."e.r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1655 -58.80 -13 -45.80 -65.77 1.58 10.70 H
2480 -52.90 -13 -39.90 -61.15 2.102 12.50 H
Middle 3312 -58.60 -13 -45.60 -67.49 2.856 13.90 H
1656 -60.31 -13 -47.31 -67.28 1.58 10.70 \%
2480 -45.79 -13 -32.79 -54.04 2.10 12.50 \Y;
3312 -58.85 -13 -45.85 -67.74 2.86 13.90 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_7A n5A/LTE 10MHz + NR 20MHz / QPSK(ANT5+0)
Frequency ERP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal_n (HIV)
(dB) (dBm) (dB) (dBi)
1656 -61.85 -13 -48.85 -68.82 1.58 10.70 H
2480 -55.94 -13 -42.94 -64.19 2.102 12.50 H
Middle 3312 -58.39 -13 -45.39 -67.28 2.856 13.90 H
1656 -62.37 -13 -49.37 -69.34 1.58 10.70 vV
2480 -55.93 -13 -42.93 -64.18 2.10 12.50 \Y;
3312 -58.89 -13 -45.89 -67.78 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n66 SA / NR 45MHz / QPSK(ANTS5)

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3450 -58.63 -13 -45.63 -69.37 2.604 13.34 H
5175 -57.50 -13 -44.50 -68.01 3.011 13.52 H
. 6915 -56.64 -13 -43.64 -66.84 3.271 13.47 H
Middle 3450 -59.24 -13 -46.24 -69.98 2.604 13.34 \Y;
5175 -57.37 -13 -44.37 -67.88 3.011 13.52 \%
6915 -56.58 -13 -43.58 -66.78 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n66 SA/NR 45MHz / QPSK(ANT4) — Other PA1
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3450 -59.00 -13 -46.00 -69.74 2.604 13.34 H
5175 -57.33 -13 -44.33 -67.84 3.011 13.52 H
Middle 6915 -56.66 -13 -43.66 -66.86 3.271 13.47 H
3450 -59.09 -13 -46.09 -69.83 2.604 13.34 \%
5175 -57.43 -13 -44.43 -67.94 3.011 13.52 \%
6915 -56.59 -13 -43.59 -66.79 3.271 13.47 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_13A n66A/LTE 10MHz + NR 40MHz / QPSK(ANT1+5) — Other PA2
Frequency EIRP Limit O."e.r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3450 -57.63 -13 -44.63 -68.37 2.604 13.34 H
5175 -57.62 -13 -44.62 -68.13 3.011 13.52 H
Middle 6915 -56.76 -13 -43.76 -66.96 3.271 13.47 H
3450 -53.22 -13 -40.22 -63.96 2.604 13.34 \%
5175 -57.71 -13 -44.71 -68.22 3.011 13.52 V
6915 -56.62 -13 -43.62 -66.82 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCC ID : 2AFZZPN30G






